



9555 Scarlet Red



9212 Lapis Blue



9766 Cocca



9114 Lead Grey



9111 Black

SPECIFICATION

PATTERN

OASIS 9000

CONTENT	100% Polyester
WIDTH	65"
YARN	Filament
WEAVE	Crepe
WEIGHT	320g/ y± 5%
CODE	041574

PERFORMANCE

TENSILE STRENGTH Length	446.5 lbs
Width	346.0 lbs
ABRASION RESISTANCE	100.000 rubs
COLOR FASTNESS TO CROCKING Dry	4.5
Wet	4.5
COLOR FASTNESS TO PERSPIRATION	4.5
COLOR FASTNESS TO WATER	4.5
COLOR FASTNESS TO LIGHT	4

(9002DF)

* The information is provided for reference. Any discrepancy shall be explained based on the original testing reports and certificates.

FLAMMABILITY

CALIF 117 SECTION E	*
CS 191-53 CLASS 1	*
CNS 10285	-
BS5852 Ignition Source 0 (Cigarette)	*
BS5852 Ignition Source 1 (Match Test)	-
BS5852 Ignition Source 5 (Crib5)	-

- Manufactured upon request.

Whilst every effort shall be made to achieve colour matching, shades may vary between dye lots.